

## TEST REPORT

Test Report # 22A-000892(A2) Date of Report Issue: March 30, 2022  
Date of Sample Received: March 23, 2022 Pages: Page 1 of 5

### CLIENT INFORMATION:

Company: Mid Ocean Brands B.V.  
Address: 7/F, Kings Tower, 111 King Lam Street, Cheung  
Sha Wan, Kowloon, Hong Kong



### SAMPLE INFORMATION:

Product Name: Waterproof bag  
Style No.: MO8787 Labeled Age Grade: -  
Order No.(PO No.): - Client Request Age Grade: -  
Country of Origin: - Recommended Age Grade: -  
Country of Distribution: Europe Tested Age Grade: -  
Composition/Main Material: PVC,POM  
Testing Period: 03/25/2022-03/28/2022

### OVERALL RESULT:

 **PASS**

Please refer to the following pages for test result summary and appropriate notes.

QIMA (HANGZHOU) TESTING CO., LTD.

Ada Guo

Ada Guo  
Assist Physical Laboratory Manager



QIMA (HANGZHOU) TESTING CO., LTD. ♦ 4-5/F A2 BLDG NO. 1213 HUOJU SOUTH ROAD PUYAN STREET BINJIANG DISTRICT HANGZHOU CHINA

♦ Email: Labtesting@qima.com ♦ Tel: (86) 571 8999 7158.

Test(s) marked with 'φ' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

### TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	IEC 60529-Enclosure-Degrees of Protection (IPX (1~6)) for Waterproof <sup>φ</sup>

Remark: Test results are transferred from test report no. 22A-000892(A1) date: 03/30/2022



**DETAILED RESULTS:**

**IEC 60529-Enclosure-Degrees of Protection (IPX (1~6)) for Waterproof<sup>φ</sup>**

**1) Environment conditions:**

Temperature: 25.3°C      Humidity: 59%RH

**2) Tested Sample:**

Sample No.	Sample Name	Sample Model	Sample Quantity
220323069	Waterproof bag	MO8787	1PC

**3) Test Standard:** IEC 60529-1989+Amd 1-1999+Amd 2-2013+ Client's requirement

**4) Test Condition:**

1. Inside diameter of sprinkler head: 12.5mm
2. Water flow rate: 100L/min
3. Distance from sample surface to nozzle: 2.5m ~ 3m
4. Turret Speed: 1r/min
5. Test duration: 3min
6. Actual water temperature monitoring of water tank: T1: 24.5°C, T2: 24.0°C
7. Judgment requirements: After the test, a small amount of water is allowed in the sample.

**5) Test Equipment:**

Sequence	Equipment Name	Equipment No.	Cal. Date	Cal. Due
1	Waterproof test system	AGC-RE-E020	2022.03.12	2023.03.11

**6) Test Results:**

Sample No.	Test Result	Test Conclusion
220323069	After the test, visually inspect the sample, and several drops of water enter inside.	Pass

Remark: Only tested blue style as per client's request.



### REFERENCE PHOTOS:



**SAMPLE PHOTO:**



-End Report-

